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Test method

5 d BB IR A9 BIHCP4042657C 3. 7V 1370mAh
¥ du 4 AR Chinese
NamcoFSampe ] - & Lithium-ion polymer battery HCP404265ZC 3.7V 1370mAh
English
kg 1119070240
Sample No.
P VY B AL A 5
Consignor Shenzhen Honcell Energy Co., Ltd.
b XA I SEREUAT P A 7]
Manufacturer Shenzhen Honcell Energy Co., Ltd.
B sk BAE «i?ﬁaﬁﬁh%gﬁ*mﬁvx% PETEAY (20th) Frpk il & 188542k .
- UNITED NATIONS “Recommendations on the TRANSPORT OF DANGEROUS GOODS” Model

Regulations(20th) special provisions 188

BA R (RTaRBYNEMAEIE MEEA) (20th) kil 188444,

B S =
‘;'J’a#‘j:’ﬁ UNITED NATIONS “Recommendations on the TRANSPORT OF DANGEROUS GOODS” Model
Criterion Regulations(20th) special provisions 188
e 32
H It K7 TE FLAR 4RAH (295mm X 250mm X 165mm) , P4 23304 Hi it
Appearance Rectangle corrugated carton(295mmX 250mm>X 165mm), containing 330 lithium batteries.
> < n A
Motz B 2019-07-15 AL B 5 2019-07-16 ~ 2019-07-16
Accepted Date Test Date
; 1. 2mik %R
ARR A 1. 2m Drop test
Test Items
B RE M REE A2 1. 2mPk TR o
The tested package is capable of w1thstand1ng a-le2emtdrop: test.
*:‘Ll\ m‘] /a'i'e - P N\
Conclusion /
S Date) ¢ | 2019-07-16
&z V\Jﬁ’“ YERHGAL. Inner package:plaszcic tray.
HIAMEE (kg): 9.7 Pl E (kg): 8.3
Comment
E 3% X R / BRI S A
Consignor 518109
Address Post Code
B3 VA | W/' WA TZ?Z% Tﬁ}ﬁ
Approver: o Checker: Compller
R%

Title:

HI M T RET (Vice chief engineer)
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. oy > X A= 1), O
e BRR A LA AEZRIATRERS Bk R ARk | £z
2 | Name of Test | Standard requirement or The Test Result oordiigion TRemark
No Items Clause Number of Standard
AR, IR
1, TG Bt B R O B
31, To N A .
The package is not
Tii | cracked. No damage to
¢ | battery contained, No
i shifting of the contents
3 to battery contact, No
releasing of contents.
BREE (kTR BRmEn
FIEECT AEEE
ii:)) (20th) FFER A AE 1885 AR AR, AR | Ok /
A 0, To5 BOHE M H A Passed
UNITED NATIONS o, TR EYIMR.
1. 2K “Recommendations on the The package is not
PR AR TRANSPORT OF DANGEROUS | [ cracked. No damage to
1 1.2m GOODS” Model ¥ |battery contained, No
Drop Test Regu%ations(?OT;h) ] | shifting of the contents
special provisions 188 fii | to battery contact, No
releasing of contents.
B ARBER . FEH AR
0, 0T B B R
3], L B .
e The package is not
B cracked. No damage to
battery contained, No
14 shifting of the contents
to battery contact, No
releasing of contents.
) IR A4
Test Environment IRBEWLAE : 23°C s BRBEURSE - /%
Condition Ambient temperature:23°C, Ambient humidity:/%
BARA ;
Test Item
2 e T —
Subcontracted Test SO EBT e £ k%
Condition Subcontracted e o (}ode
Laboratory E /! T /
Address Tel
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